
THE UNIVERSITY OF CALGARY 

Ba1ncing the Nitrogen Cycle: A Biogeochemical Evaluation of 

Ecotechnology for Nitrogen Removal from Concentrated Wastewater 

by 

M. Robert Hamersley 

A MASTER'S DEGREE PROJECT 

SUBMITTED TO THE FACULTY OF ENVIRONMENTAL DESIGN 

IN PARTIAL FULFILLMENT OF THE REQUIREMENTS FOR THE 

DEGREE OF MASTER OF ENVIRONMENTAL DESIGN 

ENVIRONMENTAL SCIENCE 

CALGARY, ALBERTA 

JANUARY, 1996 

© M. Robert Hamersley 1996 



Date 

THE UNIVERSITY OF CALGARY 

FACULTY OF ENVIRONMENTAL DESIGN 

The undersigned certify that they have read, and recommend to the Faculty of 

Environmental Design for acceptance, a Master's Degree Project entitled "Balancing the 

Nitrogen Cycle: A Biogeochemical Evaluation of Ecotechnology for Nitrogen Removal 
[...]
Deniirification requires a source of organic carbon to proceed (Hattori, 1983; Seilzinger, 

1994). In most treatment systems, organic material removal occurs simultaneously with 

nitrification, since both processes require oxygen. This results in a wastewater that is high 

in nitrate but low in organic carbon. To compensate, soluble organic carbon may be added 

directly as acetate, methanol, or food-processing wastes to support denitrification (Isaacs 

and Henze, 1995; HaIling-S ørensen and Jorgensen, 1993). Acetate and methanol use 

increases costs, while the availability of other organic carbon sources may be limited. 

Another method is to use the carbon present in untreated sewage (Gersberg et al., 1984). 

In pre-denitrification, nitrate-rich treated water is recycled back to an earlier, high organic 

carbon-containing stage of the treatment where it can be denitrified (Rusten et al., 1995). 

Pre-deniirification, however, necessitates doubling the size of treatment components to 

handle the increased flow. In post-denitrification, a small amount of untreated wastewater 



1. 31 

is added to the nitrate-rich water to feed denitrifiers (Rusten et al., 1995). The danger of 

post-denitriflcation is that of reintroducing fecal bacteria near the end of the treatment with 

possible contamination of the effluent. Plants can also be used as a source of organic 

carbon. Plant material has been successfully used to increase denitrification in constructed 

wetlands (Gersberg et al., 1984; Weisner etal., 1994), eliminating the need for introduced 

carbon sources. The plants can simply be allowed to decay in place, supplying organic 

carbon to the wastewater. 

Despite decades of research, the role of plants in ENR is not yet clear. Other possible 

roles for plants in ENR have been less well researched. Some roles may not contribute to 

nitrogen removal, but may have other benefits. Plant root systems may shield nitrifiers 

from shock loadings and toxins, resulting in faster recovery times. The reservoir of 

bacteria associated with plant roots may reduce variations in the effluent which result from 

variable influent (Orth and Sapkota, 1988). Plant root systems also provide environments 

that support a variety of animal life. A more complex fauna with multiple trophic levels 

may aid in the decomposition of solids, resulting in lower waste solids production, and 

decreased costs for solids treatment and disposal (Gray, 1989; Horan, 1990). Plant covers 

may reduce aerosol formation, inhibiting odors and reducing the risk of airborne 

pathogens. 



32 

Solar Aquatics 

The Solar Aquatics System (SAS) is an ecotechnological wastewater treatment system 

that uses both aquatic and constructed wetlands components combined with aeration and 

activated solids recycling for nutrient removal. The rationale behind SAS design is to 

increase ecological stability and complexity, and it is believed that this environment is 

conducive to dependable nitrogen removal (Teal and Peterson, 1991; 1993; Teal et at., 

1994). The same concept has been advocated by others (Van der Ryn, 1978; Cooper, 

1993), but only a few instances where ecological complexity is part of design can be found 

in practice (Serfling and Menclola, 1979; Dinges and Doersam, 1987; Ogden, 1993). 

SAS have beeh used to treat sewage, septage, boat waste, and food processing waste 

(Meadows, 1988; Todd, 1988; Reed, 1990; 1992; Dillon, 1990; Hedbor, 1990; Marinielli, 

1990; Peterson, 1991; Spencer, 1990, 1992; Teal and Peterson, 1991; 1993; Gover, 1993; 

Teal et al., 1994). There are now 10 such systems in operation from Baja, Mexico to 

Nova Scotia, Canada. Most systems treat either high-strength organic waste or act as a 

nutrient removal step for the effluent of conventional wastewater treatment systems. The 

combination of ENR with conventional BNR concepts requires four times less land area 

than typical constructed wetlands while producing an effluent three or more times lower in 

total nitrogen (Gersberg et al., 1984; Brix and Schierup, 1989; Tanner, 1995; Table 2.2, 



33 

this paper). The disadvantages of this system compared with constructed wetlands are 

higher operation costs resulting from aeration and pumping. 

Ecotechnological nutrient removal has the potential for improving wastewater treatment 

efficiency by reducing costs and producing a high quality effluent. However, the benefits 

of ENR are only likely to be realized with appropriate application. In the near future, 

wastewater treatment planning is likely to continue to rely on conventional BNR to treat 

the city wastewater. ENR will play a greater role in on-site and rural wastewater 

treatment. Hybrid systems like the SAS may also find a niche treating very concentrated 

wastes, and in small communities with high land prices. 



34 



35 

2.0 NITROGEN REMOVAL IN AN ECOLOGICALLY ENGINEERED 

SEPTAGE TREATMENT SYSTEM 

2.1 INTRODUCTION 

Contamination of natural waters by sewage-derived nitrogen (N) is an increasing public 

and regulatory concern. Coastal watersheds are most sensitive to nitrogen pollution 

(Ryther and Dunstan, 1971; McCarthy and Goldman, 1979; cf. Nixon and Pilson, 1983; 

Smith, 1984; Hecky and Kilham, 1988). Increased nitrogen loads to natural waters can 

cause eutrophication, resulting in nuisance conditions and harm to fisheries (Officer et al., 

1984; Day et al., 1989). Sewage-derived nitrogen is discharged to coastal waters by 

surface flow from point sources (wastewater treatment facilities), and by groundwater 

flows resulting from land application, rapid infiltration ba.ins, sewage lagoon leachate, 

and septic drainage fields (Weiskel and Howes, 1991; Howes and Goerhinger, 1994b). 

Septic tanks are used for on-site disposal of wastewater in about 25 % of U.S. households 

(USEPA, 1987) as well as some commercial facilities. In rural areas, their distribution 

may rise to 100 %. In septic treatment, wastewater undergoes anaerobic biodegradation 

and sedimentation in an underground tank, and the clarified wastewater flows to a 

subsurface leaching field (Willheim etal., 1994). The mean residence time of wastewater 



36 

entering a septic tank varies with ratio of the flow rate to the tank size, but ranges from 0.5 

to 8.3 days (Canter and Knox, 1985; Wilhelm et at., 1994). Solids generally accumulate 

in at a rate of 40-73 1/person/year (Philip et al., 1993) Since the septic tank functions as 

a clarifier, periodic removal of accumulated solids through pumping is required. Upon 

removal, the mixture of accumulated solids and liquid is termed septage. The mean 

residence time of solids in a septic tank ranges from one to >5 years, depending on the 

frequency of septage removal (Philip et al., 1993). The more biologically labile solids are 

degraded, resulting in the accumulation of recalcitrant solids. Septage contains a very 

high concentration of organic matter (total volatile solids 8,170 - 27,600 mg/1), and 

biodegradation of these solids results in high levels of dissolved nutrients (Canter and 

Knox, 1985). 

Septic disposal of wastewater is an important contributor of nitrogen to coastal waters 

(Giblin and Gaines, 1990; Weiskel and Howes, 1991). Septic leachate adds 320 MT N/yr 

to coastal ecosystems of Buzzards Bay, Massachusetts, USA, 26 % of the total municipal 

wastewater loading (Howes and Goerhinger, 1994b). Nitrogen loads from septage 

disposal are not well studied, but may contribute an amount equal to septic leachate 

(Weiskel and Howes, 1991). 



37 

Septage differs from sewage in many ways, requiring different approaches to management 

and treatment. Septage production is highly seasonal, so septage treatment facilities must 

operate seasonally or have adequate storage to enable year-around operation. Unlike 

sewage, which is continuously collected from a relatively densely populated region, 

septage is collected periodically by tankers from less densely populated areas (1- 103 

septic systems/kin2) (Canter and Knox, 1985). Given the dispersed nature of the source, 

large, centralized septage treatment facilities are less practical than smaller, local facilities 

due to transport costs and the interposition of jurisdictional boundaries. Septage is many 

times more concentrated than sewage, both in its dissolved and solid constituents (Table 

2.1). The high organic and nitrogenous strength of septage requires different treatment 

processes than are used for sewage (Kersten, 1994). A number of treatment approaches 

have been used, ranging from those which treat septage as a sludge, to those which treat it 

as a wastewater. 

Until recently, Massachusetts coastal communities discharged septage into unlined 

lagoons, which allowed solids to settle while the liquid evaporated or percolated into the 

groundwater. This practice resulted in plumes of nitrate-enriched groundwater, which 

forced the closure of municipal and private wells and pose an ecological threat to ponds 

and coastal waters. Septage lagoons in Massachusetts were phased out in 1990. 

Increasingly strict state and federal nutrient discharge regulations have created a need for 



38 

better septage treatment processes which can serve the seasonally fluctuating needs of 

regional communities. 

Septage can also be co-treated with sewage in municipal facilities, but the proportion must 

be carefully regulated to avoid process upsets (Kersten, 1994). Considering that septage 

may be 30-70 times as concentrated in solids and biological oxygen demand (BOD) and 

3-6 times more concentrated in ammonium (NH) than sewage, the capacity of small 

municipal sewage facilities to accept septage may be quite limited (Canter and Knox, 

1985; Kersten, 1994). In most rural areas, municipal facilities do not have the capacity to 

co-treat regional septage production. 

Septage may also be treated as a sludge, for example by precipitation and dewatering with 

a filter press. Dewatering produces an alaline (pH = 12.4) filtrate very high in NIL but 

low in available phosphate (PO4 ) and solids (Slater et al., 1987; Kersten, 1994). The 

filtrate is difficult to treat biologically, because of the high pH and the limitation of 

bacterial growth by low PO. In a Cape Cod septage treatment facility (Orleans, MA), 

septage was precipitated with lime and ferric chloride (250 g/kg TSS), followed by 

dewatering in a filter press. The filtrate was pH neutralized with HG, and H3PO4 was 

added as a nutrient source. The resulting inorganic precipitate (2.4 gIl septage) was 

removed by sedimentation, and the water was treated in a rotating biological contactor 

(RBC), followed by secondary sedimentation (Slater et al., 1987). This process supported 



39 

very little nitrogen removal or nitrification; total nitrogen levels in the effluent were 52.6 

mg/l, mostly as NH-N (DeSimone and Howes, 1995). Total primary waste solids 

produced with this technique exceeded 16.9 gIl septage (1.45g1g influent TSS), excluding 

secondary solids (Slater et al., 1987). 

A new septage treatment process is the Solar Aquatic System (SAS) (Ecological 

Engineering Associates [EEA], Marion, Mass.) -- an ecotechnological process which 

treats septage and other high-strength organic wastewaters to Advanced Water Treatment 

(AWT) standards. The SAS is a hybrid wastewater treatment technology that incorporates 

aeration and activated solids recycling into a design combining aquatic and constructed 

wetlands components (Teal and Peterson, 1991; 1993; Teal et al., 1994). A septage-

treating SAS treating 10.6 m3/d. operated from 1988 to 1992 in Harwich, Mass., during 

which the process gained conditional approval from the state Department of 

Environmental Protection (DEP) after an independent evaluation (Wright-Pierce, 1993). 

The evaluation demonstrated that the SAS produced a consistent, tertiary treated effluent, 

even under stress loadings of 1.5 -2 times design flow. However, the factors which 

control nitrogen removal in these systems are still not well understood. 

Progress in developing rational design criteria for ecotechnological wastewater treatment 

systems such as constructed wetlands has been limited by the lack of experimentally 

verified understanding of treatment mechanisms (Reed, 1991). Ecological engineering 



40 

has progressed from the input/output approach to rational design based on improved 

hydraulic engineering and analogies with natural wetlands processes (Nichols, 1983; 

Falkner and Richardson, 1989; Johnston, 1993). 

Septage enters treatment with its total nitrogen distributed between particulate organic 

nitrogen (PON), dissolved organic nitrogen (DON), ammonium (NHi and oxidized 

nitrogen (NO2 and NO, referred to hereafter as NON). During biological treatment, 

degradation of organic nitrogen results in NH production (nitrogen mineralization) 

(Figure 1.1). Nitrifying bacteria oxidize NH to NO, in the presence of oxygen. In the 

absence of oxygen, denitrifying bacteria reduce NO,, to nitrogen gas (N2), the form which 

composes nearly 80 % of the earth's atmosphere (Section 1.1). Nitrogen removal by 

denitrificatiOfl has no eutrophication potential and forms no toxic compounds. 

A number of factors limit the rate at which denitrifying bacteria reduce NO1. Aside from 

anaerobic conditions, denitrifying bacteria require a source of organic carbon. Since 

nitrification and denitrificatiOfl require different oxygen conditions, nitrification reactors 

are often placed upstream of denitrification reactors. Oxidation of NIW is accompanied 

by organic carbon oxidation, so that nitrified effluents are low in available carbon, 

inhibiting denitrificatiofl. Carbon can be added as simple organic molecules like methanol 

(Gersberg, 1984), food processing waste, (Halling-Sorensen and Jorgensen, 1993) or 

untreated sewage (Gersberg, 1984). Denitriflcation can also be stimulated by 



41 

recirculating nitrified wastewater to the beginning of the treatment process (Runsten, et 

al., 1994b), but component size must be increased proportionately to the added flow. 

Many different reactions of nitrogen can occur simultaneously; in biological nutrient 

removal, conditions are manipulated to maximize nitrogen transformation in the direction 

of denitriflcation and N2 production. 

I have applied methods and analysis derived from biogeochemical studies of wetlands and 

aquatic systems to investigate in situ nutrient removal processes in an operating 

ecologically engineered septage treatment system. I investigated the factors controlling 

nitrogen removal by monitoring nitrogen transformations throughout an operating SAS, in 

experimental modifications of process streams, and in laboratory-scale experiments. From 

these results, I developed a nitrogen budget, which suggests process improvements for 

increasing nitrogen removal efficiency in the Solar Aquatic septage treatment system. 

2.2 METHODS 

System description 

Research was conducted at the Marion Solar Aquatic Research Facility in Marion, 

Massachusetts, a demonstration-scale SAS (Figure 2.1) which treated an average of 2,200 

1 septage/d. The facility, designed based on an earlier, larger facility, has been operating 

since 1993 (Teal and Peterson, 1991; 1993; Teal et al., 1994). Raw septage from 



SU ET P C 

Carbon 

__,—L  'L 1, __.  

1cl Ti T2--T9 an 
I 

Solids '-' I 

SFW  
L 

Studcie Recycle 

Greenhouse 

Figure 2.1 - Flow diagram of Marion Solar Aquatic septage treatment facility. 
SD - screening and degritting. ET - equalization tank. PC - preliminary conditioning 
tank. IC and 2C - primary and secondary clarifiers. TI .. T9 - aquatic treatment 
tanks 1 -9 with floating plants. SFW - subsurface flow constructed wetlands. 
Tanks and wetlands are enclosed In a greenhouse. 



I 43 

domestic and commercial sources is trucked to the site, screened and degritted, and stored 